
2006/11 Parts Book for Quarterback II

F01. Handlebar
F02. Speedometer & cables
F03. Headlamp
F04. Winker and tail light
F05. Exhaustpipe
F06. Seat
F07. Air cleaner
F08. Fuel tank
F09. Warning labels
F10. Front plastic cover
F11. Rear brake system
F12. Rear shock absorber
F13. Rear fork
F14. Front suspension and shock absorber
F15. Foot rest and nerv bar I
F15-1. Foot rest and nerv bar II
F16. Steering colume 
F17. Front bumper and rear holding bar
F18. Wire harness
F19. Front wheel ass'y
F20. Rear wheel and reverse system
F21. Frame
F22. Handy tools
F23. Complete parts list - by sequence of parts number
F23-1. Complete parts list - by figure and page



☺  Menu ☝  Page Up ☟  Page Down

F01. Handlebar NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12C040 BACK MIRROR L 1
2 Q12C035 BACK MIRROR R 1
3 L00E006 BRAKE SWITCH CABLE 1
4 Q12F110 BRAKE LEVER 1
5 Q12G003 THROTTLE ACCELERATOR ASS'Y 1
6 Q12E100 CLUTCH LEVER 1
7 Q12E070 SWITCH ASS'Y, L 1
8 Q12E083 SWITCH ASSY, ENGINE STOP 1
9 Q12G522 UPPER COVER, THROTTLE ACCELERATOR 1
10 Q12E086 ARM, THROTTLE 1
11 Q12A132 SPRING 1
12 960006000 LOCKING WASHER 1
13 Q12G523 LOWER COVER, THROTTLE ACCELERATOR 1
14 578306012 BOLT, M6 X 12 2
15 818006030 BOLT, WIRE ADJUSTING, M6 X 30 1
16 Q12C865 THROTTLE ACCELERATOR LEVER 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F02. Speedometer & cables NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12A050 HANDLEBAR 1
2 L11G001 GRIP 2
3 Q12F070 CABLE,BRAKE, REAR 1
4 Q12F020 CABLE,THROTTLE 1
5 Q12F000 CABLE,CLUTCH 1
6 Q12F030 CABLE,CHOKE 1
7 Q12E120 DIGITAL SPEEDOMETER ASS'Y 1
8 Q12C045 HOUSING, SPEEDOMETER 1
9 578706020 SCREW,PAN HEAD, M6 X 20 1
10 818005012 BOLT,SOCKET, M5 X 12 2

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F03. Headlamp NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12E140 HEAD LIGHT ASS'Y 1
2 Q12E350 BULB,HEAD LIGHT 1
3 Q12C055 HEADLIGHT HOUSING 1
4 Q12E148 HEADLIGHT HOOD 1
5 FB08003 CLIP, FASTENER 2

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F04. Winker and tail light NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12P062 TAIL LIGHT, BRACKET 1
2 Q12E215 SOCKET, TAIL LIGHT 1
3 Q12E353 BULB, TAIL LIGHT 1
4 845035040 BOLT, ST3.5 X 40 2
5 Q12E214 TAIL LIGHT HOUSING 1
6 Q12E200 REAR WINKER R 1
7 Q12E190 REAR WINKER L 1
8 Q12P080 BRACKET, REAR WINKER R 1
9 Q12P079 BRACKET, REAR WINKER L 1
10 578708035 BOLT,FLANGE, M8 X 35 2
11 960008000 WASHER, PLATE, ∅8 4
12 930008000 WASHER, CLIP 4
13 578706016 BOLT,FLANGE, M6 X 16 2
14 960006000 WASHER, PLATE, ∅6 2
15 930006000 WASHER, CLIP, ∅6 2
16 617706000 NUT,FLANGE, M6 2
17 617708000 NUT,FLANGE, M8 4
18 Q12E210 TAIL LIGHT ASS'Y 1
19 L36C370 REFLECTOR 2
20 Q12P535 BRACKET, REFLECTOR 2
21 578708035 BOLT,FLANGE, M8 X 35 2

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F05. Exhaustpipe NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12Q010 EXHAUST MUFFLER ASS'Y 1
2 Q12Q016 FRONT PIPE, EXHAUST 1
3 960006000 WASHER,PLATE, ∅6 X ∅8 4
4 818006008 BOLT, M6 X 8 2
5 Q12Q017 MUFFLER COMP 1
6 Q12Q01A PROTECTOR, EXHAUST 1
7 617708000 NUT,FLANGE, M8 2
8 578306045 BOLT,SOCKET, M6 X 45 2
9 960006000 WASHER, ∅6 2
10 578708016 BOLT,FLANGE, M8 X 16 1
11 560006000 NUT, FLANGE, M6 2
12 Q12Q269 WASHER, SEALING 3

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F06. Seat NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12K003 CATCH COMP,SEAT 1
2 Q12C005 SINGLE SEAT ASS'Y 1
3 618706000 NUT,FLANGE, M6 2

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F07. Air cleaner NO PARTS NO. PARTS NAME Q'TY PRICE (U

1 Q12P571 CAP,CLEANER CASE 1

2 Q12Q02E CLAMP, AIR CLEANER 1

3 Q12Q02C CLAMP 2

4 Q12Q025 INTAKE PIPE 1

5 Q12P570 STAY,JOINT 1

6 Q12Q024 FILTER ELEMENT,AIR CLEANER 1

7 578706016 BOLT, M6 X 16 4

8 960006000 WASHER,FLANGE, 6 4

9 Q12P375 ANCHOR EAR 2

10 Q12Q020-01 O-RING 1

11 845042040 SCREW,TAPPING, M4.2 X 40 8

12 578306016 SCREW,PAN HEAD, M6 X 16 6

13 FB01007BCRSCREW,PAN HEAD, M6 X 30 8

14 Q12G324 INLANEPIPE, CLEANER 1

15 Q12P571 STAY,JOINT 1

16 Q12P162 BRACKET R, REAR COVER 1

17 Q12P161 BRACKET L, REAR COVER 1

18 Q12C015A9 PANEL, REAR BLACK 1

18 Q12C015A8 PANEL,REAR BLUE 1

19 F01007BCR BOLT, M6 X 30 6

20 G12M019W REAR FENDER PASTER R 1

21 G12M020W REAR FENDER PASTER L 1

22 Q12M018W LOWER REAR FENDER PASTER R   1

23 Q12M017W LOWER REAR FENDER PASTER L 1

24 Q12L023BR FRONT PANEL PASTER 1

☺  Complete Parts List ☺ Parts Dra

DEY
Zone de texte 
20

DEY
Droite 

DEY
Zone de texte 
21

DEY
Droite 

DEY
Zone de texte 
22

DEY
Droite 

DEY
Zone de texte 
23

DEY
Droite 

DEY
Zone de texte 
24

DEY
Droite 



☺  Menu ☝  Page Up ☟  Page Down

F08. Fuel tank NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12K002 CAP, FUEL TANK 1
2 578706035 BOLT,FLANGE, M6 X 35 1
3 Q12C000 FUEL TANK 1
4 578706030 BOLT,FLANGE, M6 X 30 1
5 960006000 WASHER,PLATE, ∅6 4
6 Q12C020 FUEL COCK ASS'Y 1
7 M00G024 HOSE,FUEL 1
8 960006000 WASHER,PLATE 2
9 Q12J310 GROMMET R 2
10 578706020 BOLT, M6 X 20 2
11 Q12G169 RUBBER WASHER 1
12 Q12G170 RUBBER WASHER 2
13 Q12G039 WASHER 2
14 M00G024 HOSE, FUEL 2
15 L00C025 FILTER 1
16 Q12Q270 CLIP, FUEL HOSE 4

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F09. Warning labels NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12L081 LABEL WARNING 3 (Tire) 1
2 Q12L160 LABEL WARNING 2 (Age) 1
3 Q12L159 LABEL WARNING 1 (Operation) 1
4 1261832009 RIVET 3.2 X 9 14

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☟  Page Down

F10. Front plastic cover NO PARTS NO. PARTS NAME Q'TY

1 Q12C1652C PANEL,FRONT ORANGE 1

1 Q12C165B2 PANEL,FRONT YELLOW 1

1 Q12C165H1 PANEL,FRONT RED 1

1 Q12C165B5 PANEL,FRONT GREEN 1

2 907005020 SCREW,TAPPING, M 5 X 20 2

3 Q12C010A9 FENDER,FRONT BLACK 1

3 Q12C010A8 FENDER,FRONT BLUE 1

4 Q12E170 WINKER, FRONT, L 1

5 Q12E180 WINKER, FRONT, R 1

6 Q12P123 BRACKET, FRONT WINKER 2

7 618706000 NUT, M6 2

8 Q12P189 BRACKET, FRONT, L2 1

9 Q12P190 BRACKET, FRONT, R2 1

10 Q12C8402C EXTEND FRONT FENDER L ORANGE 1

10 Q12C840B2 EXTEND FRONT FENDER L YELLOW 1

10 Q12C840B5 EXTEND FRONT FENDER L GREEN 1

10 Q12C840H1 EXTEND FRONT FENDER L RED 1

11 Q12C8412C EXTEND FRONT FENDER R ORANGE 1

11 Q12C841B2 EXTEND FRONT FENDER R YELLOW 1

11 Q12C841H1 EXTEND FRONT FENDER R RED 1

11 Q12C841B5 EXTEND FRONT FENDER R GREEN 1

12 FB01005BCR SCREW, M6 X 20 8

13 960006000 WASHER, 6 8

14 L00G039 RUBBER WASHER, 6 X 20 8

15 845048013 BOLT, FLANGE M4.8 X 13 4

16 578706012 BOLT, M6 X 12 2

17 578706016 BOLT, FLANGE M6 X 16 6

☺  Complete Parts List ☺ Par



☺  Menu ☟  Page Down

F10. Front plastic cover NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

18 970006000 WASHER, 6 6
19 930006000 WASHER, SPRING 6
20 FB08004 TRIGGER, M5 2
21 Q12P603 BRACKET, FRONT, L1 1
22 Q12P604 BRACKET, FRONT, R1 1
23 FB01005BCR SCREW 1
24 960006000 WASHER 1
25 100G031 RUBBER WASHER 1
26 Q12A002 BRACKET, FRONT 1
27 578706012 SCREW, M6 X 12 1
28 960006000 WASHER, SPRING, 6 1
29 Q12M014W FUEL TANK COVER PASTER R 1
30 Q12M015W FUEL TANK COVER PASTER L 1
31 Q12M011WR UPPER, FRONT FENDER PASTER R 1
32 Q12M011WL UPPER, FRONT FENDER PASTER L 1
33 Q12M012WBR LOWER,FRONT FENDER PASTER OF THE BRAND 2
34 Q12L023BR FRONT PANEL PASTER 1

☺  Complete Parts List ☺ Parts Drawing

DEY
Zone de texte 
29

DEY
Droite 

DEY
Zone de texte 
30

DEY
Droite 

DEY
Zone de texte 
31

DEY
Droite 

DEY
Zone de texte 
32

DEY
Droite 

DEY
Zone de texte 
33

DEY
Droite 

DEY
Zone de texte 
34

DEY
Droite 



☺  Menu ☝  Page Up ☟  Page Down

F11. Rear brake system NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 930008000 WASHER,SPRING, ∅8 2
2 Q12D110 CALIPER ASS'Y 1
3 Q12P076 BRACKET,CALIPER 1
4 Q12D149 PAD,CALIPER 1
5 578706016 BOLT,FLANGE, M6 X 16 1
6 Q12D131 DISK, BRAKE 1
7 Q12D14D RESERVOIR 1
8 Q12D148 HOSE,BRAKE 1
9 Q12D14C CYLINDER KIT,MASTER 1
10 578306030 BOLT,FLANGE, M6 X 30 2
11 960010000 WASHER,COPPER ∅10.3 X ∅15 X 1.2 4
12 Q12D148 HOSE,BRAKE 1
13 Q12D14H CLAMP 2
14 910025015 COTTER PIN 1
15 882006017 PIN,CLEVIS 1
16 818008016 SCREW, FLAT HEAD, M8 X 10 4
17 578708010 BOLT,FLANGE, M8 X 10 4
18 578706030 BOLT,FLANGE, M6 X 30 2

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F12. Rear shockabsorber NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12B030 SHOCK ABSORBER ASS'Y,REAR 1
2 930012000 SPRING WASHER, ∅12 1
3 960012000 WASHER.PLATE ∅12 1
4 578712075 BOLT, M12 X 75 1
5 Q12H080 BOLT, M14 X 75 1
6 618714000 NUT, M14 1
7 960014000 WASHER.PLATE ∅14 1
8 618712000 NUT, M12 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F13. Rear fork NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12A090 REAR FORK 1
2 Q12J400 BUSH 2
3 Q12J593 SPACER 1
4 Q12G129 COVER,THRUST 2
5 Q12G521 OIL SEAL 2
6 Q12G009 SEAL,GUARD 1
7 Q12G481 SUPPORT,CHAIN 1
8 Q12P196 REAR BRIDGE SHIELD 1
9 Q12D170 ADJUSTER, CHAIN 2
10 Q12A095 BEARING, NEEDLE HK-2220 2
11 L00Z051 SHAFT,PIVOT 1
12 618714000 NUT,LOCK M14 1
13 578708016 BOLT,FLANGE, M8 X 16 4
14 578708040 BOLT,FLANGE, M8 X 40 2
15 960015000 WASHER,PLATE 1
16 930015000 WASHER,PLATE  2
17 Q121D217 SHAFT, SHORT PIVOT 1
18 Q12D217 SHAFT, LONG PIVOT 1
19 L00DL71 DRIVE CHAIN (520-94) 1
20 617710000 NUT 2
21 618712000 NUT 1
22 Q12A094 O-RING 2.5 X 20 2
23 Q12B156 TRAILER HITCH 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F14. Front suspension & shock absorber NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12B010 SHOCK ABSORBER ASS'Y 2
2 Q12A207 FRT.LWR,ARM LEFT 1
3 Q12D432 COLLAR 4
4 Q12A205 FRT.UPPER,ARM LEFT 1
5 Q12A208 FRT.LWR,ARM RIGHT 1
6 Q12D422 COLLAR 2
7 Q12A206 FRT.UPPER,ARM RIGHT 1
8 Q12D435 COVER,THRUST 12
9 Q12D433 BUSH,SOLID 12

10 Q12P284 NIPPLE,GREASE M6 X P1.0 6
11 Q12H206 SHAFT,PIVOT 2
12 618710000 NUT,NYLON 10
13 578710055 BOLT,FLANGE, M10 X 55 4
14 578710085 BOLT,FLANGE, M10 X 85 4
15 930010000 WASHER,PLATE 6

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F15-1. Nerv bar NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12A118 FOOTREST HOOD R 1
2 960006000 CIRCLIP ∅6 9
3 930006000 WASHER,PLATE ∅6 4
4 578706025 BOLT,FLANGE, M6 X 25 5
5 Q12P228 NERF BAR NET, R 1
6 Q12A133 NERF BAR, R 1
7 Q12A121 JOINT HOLDER, NERF BAR 1
8 Q12A124 NERF BAR, L 1
9 617706000 NUT, M6 1
10 Q12A117 FOOTREST HOOD L 1
11 578706020 BOLT,FLANGE, M6 X 20 8
12 FB01003BCR SCREW,PAN HEAD, M6 X 16 6
13 578706020 SCREW,PAN HEAD, M6 X 20 4
14 960006000 NUT,FLANGE, M6 4
15 Q12P599 FOOTREST HOOD HOLDER R 1
16 Q12P601 FOOTREST HOOD BRACKET R 1
17 Q12P600 FOOTREST HOOD HOLDER L 1
18 Q12P602 FOOTREST HOOD BRACKET L 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F15. Foot rest NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12D350 GEAR SHIFT LEVER COMP 1
2 Q12P554 GEAR SHIFT PADDLE 1
3 Q12D350-02 RUBBER,CHANGE PEDAL 1
4 578708020 BOLT,FLANGE, M8 X 20 5
5 Q12D180 PEDAL,BRAKE 1
6 930008000 CIRCLIP ∅8 9
7 960008000 WASHER,PLATE ∅8 4
8 Q12K050 SPRING, TENSION 1
9 Q12K040 SPRING,TENSION 1
10 930010000 WASHER,PLATE, ∅10 5
11 578710020 BOLT,FLANGE, M10 X 20 4
12 Q12A141 FOOTREST L 1
13 Q12A151 FOOTREST R 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F16. Steering colume NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12B050 COLUMN,STEERING 1
2 Q12J002 CLIP, HANDLEBAR 1
3 Q12P227 CLAMP 1
4 Q12D290 ROD,TIE ASS'Y 2
5 Q12D324 ROD,TIE  2
6 Q12D296 JOINT,UNIVERSAL 1 2
7 Q121D296 JOINT,UNIVERSAL 2 2
8 678308000 NUT, M8 2
9 Q12J001 HOLDER,HANDLE UPR 2
10 M30P049 CLIP,STEERING COLUMN 2
11 910032025 PIN,COTTER 2.3 X 20 5
12 Q12J580 CLIP BUSH 2
13 678308000 NUT,HEXAGON, M8 2
14 617710000 NUT,CASTLE, M10 4
15 618712000 NUT,NYLON, M12 1
16 578708060 BOLT,HEXAGON, M8 X 60 2
17 578708055 BOLT,FLANGE, M8 X 55 4
18 930012000 WASHER,PLATE, ∅12 1
19 960012000 WASHER,SPRING, ∅12 1
20 Q12P149 BRACKET, SPEEDOMETER 1
21 Q12B055 WASHER, LOCK 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F17. Front bumper & rear holding bar NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12A060 ALUMINIUM SHIELD,FRONT 1
2 Q12A040 SHIELD,REAR 1
3 578708025 BOLT,FLANGE, M8 X 25 4
4 578706016 BOLT,FLANGE, M6 X 16 3

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F18. Wire harness NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12E050 C.D.I UNIT ASS'Y 1
2 N231G035 WIRE,HARNESS 1
3 Q12E137 FUSE (15A250V) 1
4 L00ED39 BATTERY ASS'Y 1
5 Q12K005 STEERING LOCK 1
6 Q12E010 IGNITION COIL ASS'Y 1
7 N00E030 STARTER RELAY SWITCH COMP 1
8 Q12E020 RECTIFIER&REGULATOR COMP 1
9 678306000 NUT,FLANGE 1
10 578706016 SCREW,PAN HEAD W/ WASHER, M6 X 16 3
11 Q12K001 MAIN SWITCH ASS'Y 1
12 Q12E330 HORN 1
13 N00E040 FLASHER RELAY 1
14 K00G036 CABLE,BATTERY 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F19. Front wheel ass'y NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12D100 CALIPER ASS'Y 2
2 Q12D131 DISK, BRAKE F 2
3 Q12A220 KNUCKLE,STEERING L 1
4 910023020 PIN,COTTER ∅2.3 X 20 8
5 617810000 NUT,CASTLE, M10 2
6 Q12A210 KNUCKLE,STEERING R 1
7 578710040XY BOLT,KEYHOLE, M10 X 40 2
8 618710000XY NUT,NYLON, M10 2
9 Q12A211 JOINT,ROD L 1

10 578710045XY BOLT,KEYHOLE, M10 X 45 4
11 Q12A221 JOINT,ROD R 1
12 Q12D005 HUB BEARING 2
13 Q12D004 HUB BUSH 2
14 Q12D003 HUB,FRONT 2
15 578210035 BOLT,STUD, M10 X 35 8
16 Q12D020 FRONT TIRE ASSY 2
17 618710000XY NUT,FLANGE, M10 8
18 Q12D042 AIR FILTER 2
19 Q12D050 RIM, F. WHEEL 2
20 Q12D026 HUB BEARING 2
21 Q12D004 COLLAR 2
22 960016000 WASHER, ∅16 X ∅48 X 2 2
23 617816000 NUT,CASTLE, M16 2
24 910042030 PIN,COTTER ∅4.2 X 30 2
25 Q12D135 HOSE, F DISK BRAKE 2
26 M30G287 RUBBER BOOT 4

☺  Complete Parts List ☺ Parts Drawing



F19. Front wheel ass'y NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

F19. Front wheel ass'y NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

27 96001000 WASHER, ∅10 4
28 Q12D006 OIL SEAL 1
29 Q121D006 OIL SEAL 1
30 Q12D134 PAD, BRAKE, REAR 2



☺  Menu ☝  Page Up ☟  Page Down

F20. Rear wheel & reverse system NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q5003220 PIN, COTTER, ∅3.2 X 20 2
2 617814000 NUT,CASTLE FLANGE, M14 2
3 FB02085 WASHER, PLATE, ∅16 X ∅42 X 2 2
4 618710000 NUT,CASTLE FLANGE, M10 8
5 Q12D003 COLLAR, WHEEL 2
6 FB05025 NUT, M32 2
7 Q12B055 WASHER, LOCK 2 1
8 Q12D774 BRACKET, DISK 1
9 Q12D131 DISK, BRAKE REAR 1

10 700008016 SCREW, FLAT HEAD, M8 X 16 4
11 Q121D006 OIL SEAL, ∅44 X ∅62 X 8 1
12 Q12D217 AXLE, REAR WHEEL 1
13 Q121D768 CIRCLIP ∅67.2 1
14 2766007 BEARING, RADIAL BALL 6007 1
15 Q12P076 BRACKET, CALIPER 1
16 Q12P748 BRACKET, REVERSE CABLE 1
17 578708016 SCREW, FLAT HEAD, M8 X 12 2
18 578710016 SCREW, FLAT HEAD, M10 X 16 1
19 FB02087 WASHER, ∅10 1
20 Q12D450 GEAR CASE, REVERSE R 1
21 FB01088 WASHER, ∅8 1
22 578708016 SCREW, FLAT HEAD, M8 X 16 1
23 Q12D21H GEAR, REVERSE 1
24 617010000 NUT, M8 1
25 Q121B055 WASHER, LOCK 3 1
26 Q12P749 HOLDER, REVERSE CABLE 1
27 Q12D21K ROCKER ARM,REVERSE GEAR SHIFT 1
28 Q12D32D FORK, GEAR SHIFT 1
29 Q12H007 STELL BALL 1

☺  Complete Parts List ☺ Parts Drawing



F20. Rear wheel & reverse system NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

30 Q12D765 SPRING 1
31 Q12D21F DRUM,REVERSE GEAR SHIFT 1
32 Q12D21E GEAR, FORWARD 1
33 2903520 BEARING, NEEDLE, 3620 1
34 Q12D766 GASKET 1, GEAR CASE 1
35 Q12D767 GASKET 2, GEAR CASE 1
36 Q12D768 CIRCLIP, ∅38.3 1
37 2907941 BEARING, NEEDLE, 7941 1
38 Q12D769 GEAR, ROLLING 1
39 Q12D770 WASHER, ∅20 X ∅33 X 1 1
40 Q12D21G CAP, GEAR BOX 1
41 578708025 SCREW, FLAT HEAD, M8 X 25 6
42 Q12D21C GEAR CASE, REVERSE L 1
43 Q12D771 GREASE NIPPLE 1
44 578708012 SCREW, FLAT HEAD, M8 X 12 1
45 81806030 SCREW, FLAT HEAD, M6 X 30 4
46 Q12P285 BRACKET, SPEEDOMETER CABLE 1
47 Q12E945 SENSOR, SPEEDOMETER 1
48 2766909 BEARING, RADIAL BALL 6909 1
49 FB05026 SCREW, FLAT HEAD, M6 X 30 1
50 Q12D006 OIL SEAL, ∅52 X ∅68 X 8 1
51 Q12D772 COLLAR,SPROCKET AXLE 1
52 Q12D773 GASKET 3, GEAR CASE 1
53 578708020 SCREW, FLAT HEAD, M8 X 20 4
54 578708016 SCREW, FLAT HEAD, M8 X 16 4
55 Q12E12E MAGNET, SPEEDOMETER 4
56 Q12D152 SPROCKET,DRIVEN 40T 1
57 Q12D775 JOINT BRACKET, REVERSE BOX 1
58 Q12D006 OIL SEAL, ∅32 X ∅40 X 7 1
59 Q12Q268 VALVE, RIM 1



F20. Rear wheel & reverse system NO PARTS NO. PARTS NAME Q'TY

60 Q12D034 WHEEL RIM REAR 1
61 Q12D070 TIRE, REAR 1
62 Q121D024 REAR WHEEL ASS'Y L 1
63 Q12F090 CABLE, REVERSE 2
64 Q121D037 REAR WHEEL ASS'Y R 1
65 Q12D210 REVERSE GEAR BOX ASS'Y 1



☺  Menu ☝  Page Up ☟  Page Down

F21. Frame NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12E600 OPERATION LEVER, REVERSE 1
2 578706020 BOLT,FLANGE, M6 X 20 3
3 Q12A000 FRAME COMP 1
4 P61G162 PLUG,SPECIAL SHAPE 2
5 Q12A230 ENGINE HANGER F 1
6 Q12D090 TENSIONER 2
7 578710115 BOLT,FLANGE, M10 X 115 2
8 578708070 BOLT,FLANGE, M8 X 70 2
9 578708035 BOLT,FLANGE, M8 X 35 2

10 Q12P284 NIPPLE,GREASE, M6 X P1,0 1
11 578710135 BOLT,FLANGE, M10 X 115 2
12 578710140 BOLT,FLANGE, M10 X 140 1
13 960010000 WASHER,PLATE ∅10 2
14 618710000 NUT,FLANGE, M10 1
15 618708000 NUT,FLANGE, M8 2
16 618710000 NUT,FLANGE, M10 2
17 Q12P445 BRACKET, REVERSE 1
18 P080E755 SWITCH, REVERSE 1
19 Q12D776 BUSH 1
20 Q121D771 GREASE NIPPLE 1
21 Q12D320 LEVER, REVERSE ASS'Y 1
22 9300012000 WASHER,SPRING ∅12 1

☺  Complete Parts List ☺ Parts Drawing



☺  Menu ☝  Page Up ☟  Page Down

F22. Handy tools NO PARTS NO. PARTS NAME Q'TY PRICE (US$)

1 Q12N006 CARRING BAG, TOOLS 1
2 Q12N002 SCREW DRIVER 1
3 Q12N001 SHEATH 1
4 Q12N003 SPANNER, 8 X 10 1
5 Q12N004 SPANNER, 12 X 14 1
6 Q12N005 SLIP JOINT PLIERS 1
7 Q12N008 SPANNER, 13 X 15 1

☺  Complete Parts List ☺ Parts Drawing


	Parts Book for Quarterback II - content.pdf
	Parts Book for Quarterback II F01.pdf
	Parts Book for Quarterback II F02.pdf
	Parts Book for Quarterback II F03.pdf
	Parts Book for Quarterback II F04.pdf
	Parts Book for Quarterback II F05.pdf
	Parts Book for Quarterback II F06.pdf
	Parts Book for Quarterback II F07.pdf
	Parts Book for Quarterback II F08.pdf
	Parts Book for Quarterback II F09.pdf
	Parts Book for Quarterback II F10.pdf
	Parts Book for Quarterback II F11.pdf
	Parts Book for Quarterback II F12.pdf
	Parts Book for Quarterback II F13.pdf
	Parts Book for Quarterback II F14.pdf
	Parts Book for Quarterback II F15-1.pdf
	Parts Book for Quarterback II F15.pdf
	Parts Book for Quarterback II F16.pdf
	Parts Book for Quarterback II F17.pdf
	Parts Book for Quarterback II F18.pdf
	parts for smooth reverse.pdf



